1500 Brigantine Drive
Coquitlam, BC V3K 7C1

Telephone: 604.520.3321
Facsimile: 604.524.9186
www.intertek-etlsemko.com

October 14, 2008

Mr. Brian Hughes

Tuff Industries Inc.

1939 Kirschner Road
Kelowna, BC V1Y 4NY

Dear Mr. Hughes,
Subject: Project No. 3163722C0OQ-003 Letter Report

Intertek Testing Services NA Ltd. has conducted the evaluation on your vinyl deck membrane
products in accordance with Canadian General Standard Board CAN/CGSB-37.54-95 Polyvinyl
Chloride Roofing and Waterproofing Membrane. The products, PVC membranes, were identified as
Fuzzy Back”, “Woven Back” and “Tufdek Vinyl Back”. Tuff Industries Inc. submitted the samples at the
Evaluation Centre on September 26, 2008. The test results with applicable requirements are
summarized in the tables below:

Table 1. Physical Properties Test Results for Fuzzy Back

Property Test Result Requirement Pass/Fail
Breaking Strength

= MD, kN/m 57 35 min. Pass

= CD, kN/m 57 35 min. Pass
Lap Joint Strength*, as % of

tensile/breaking strength, Initial 75

= MD 93% - 53 kN/m Pass

= CD 101% - 63 kN/m Pass

*All samples were hot air welded with a 2 inch overlap seam using a Liester hot air welder at a temperature setting of “8”.

Table 2. Physical Properties Test Results for Woven Back

Property Test Result Requirement Pass/Fail
Breaking Strength

=  MD, kN/m 40 35 min. Pass

= CD, kN/m 37 35 min. Pass
Lap Joint Strength*, as % of

tensile/breaking strength, Initial 75

= MD 95% - 38 kN/m Pass

= CD 103% - 38 kN/m Pass

*All samples were hot air welded with a 2 inch overlap seam using a Liester hot air welder at a temperature setting of “8”.

Table 3. Physical Properties Test Results for Tufdek Vinyl Back

Property Test Result Requirement Pass/Fail
Breaking Strength

= MD, kN/m 75 35 min. Pass

= CD, kN/m 63 35 min. Pass

Lap Joint Strength*, as % of

tensile/breaking strength, Initial 75
= MD 100% - 75 kN/m Pass
= CD 109% - 69 kN/m Pass

*All samples were hot air welded with a 2 inch overlap seam using a Liester hot air welder at a temperature setting of “8”.

Should you have any questions, please contact the undersigned directly at 604-520-3321.

Sincerely,
INTERTEK TESTING SERVICES NA LTD.

Tested/Reported by: Reviewed by:
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Aldin Chang Ivo ‘ﬁanner
Technologist, Construction Products Manager PhyS|caI Testing, Construction Products
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All services undertaken are subject to the following general policy: This report is for the exclusive use of Intertek Testing Services NA Ltd.’s (Intertek’s) client and is
provided pursuant to the agreement between Intertek and its client. Intertek’s responsibility and liability are limited to the terms and conditions of the agreement. Intertek
assumes no liability to any party, other than to the client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report. Only
the client is authorized to copy of distribute this report and then only in its entirety. Intertek must first approve any use of the Intertek name or one of its marks for the sale
or advertisement of the testing materials, product or service in writing. The observations and test results in the report are relevant only to the sample tested. This report
by itself does not imply that the material, product or service is or has ever been under Intertek’s certification program.



